seammonas. FCC RF Test Report

Report No. : FR340401C

11G-CDD_Ant4_2437

Spectrum ?
Ref Level 30,00 dém Offset 12.27 dB & RBW 100 kHz
lo Att 30dB SWT 1ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View
Mi[1] 8.97 dBm|
2.4394800 GHz|
20 dBém
10 dBm -
‘,LJ‘;\FI(M PN M *’wm‘m,v.q [t b e oy ‘r\.wlﬁl)\d_ » i i i
0 dBm 7 f
-10 dBm f’) K‘]t\
20 demo ]
M
_,!U-\-ﬂw"ﬂ) Luﬂw
-30 dBm
-40 dBm
-50 dBm
-60 dBm-
CF 2.437 GHz 691 pts Span 24.48 MHz
- —
L J1 ) ARREREED e
Date: 14.APR.2023 04:00:13
11G-CDD_Ant6_2437
Spectrum

Ref Level 30,00 dém Offset 12.24 dB & RBW 100 kHz

(=)

lo At a0dB SWT 1ms @ VBW 300 kHz  Mode Sweep
@17k View
M1[1] 8.85 dBm
2.4395210 GHz,
20 dBm
10 dBm -
3 .r\r I ,u'..hflmv\ i n,.,,.ﬂ,».;m/ \AJL.J.,M [nHI,L.\»Um'\ ’\'“-HJ‘\M \Ml‘g”\n}\ﬂdw
0 dBm

| LJ\W\«.

-50 dBm

-60 dBm:

CF 2.437 GHz

691 pts

L L

Span 24.54 MHz
_—
) G e

Date: 14.APR.2023 04:01:43

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A45 of A97



seammonas. FCC RF Test Report Report No. : FR340401C

11G-CDD_Ant4_2462

Spectrum ?

Ref Level 30,00 dém Offset 12.36 dB & RBW 100 kHz
lo Att 30dB SWT 1ms @ VBW 300 kHz
@ 1Pk View

Mode Sweep

M1[1] 9.19 dBm

2.4645150 GHz
20 dBém

10 dBm -
f"N ijbu_,.« YL M‘J’I\J‘\ﬂ.wl rqwﬁ-m PR ISP L Py
0 dem

-10 dBm: II{J L‘H\
20 uam 7 bl

T
d W r"\
oy ¥
-30 dBm '[V

-40 dBm

-50 dBm

-60 dBm:

CF 2.462 GHz 691 pts

Span 24.48 MHz
—
L J1 ) ARREREED e

Date: 14.APR.2023 04:03:25

11G-CDD_Ant6_2462

Spectrum T
Ref Level 30,00 dém Offset 12.33 dB & RBW 100 kHz
= Att 30 de SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 9.07 dBm
2.4557650 GHz
20 dem
10 d8 it
Jasllopeons ER I PP LTINS i ni
0 dBm: T - M
-10 dBm fr/ L]l
f\
20 dE[er'"\ il Ll{\} T
N
e Ay
-30 dBm
-40 dBm
-50 dBm:
-60 dBm-
CF 2.462 GHz 691 pts SEﬂn 24.48 MHz
L Jjl J [ CEEEERE ]
Date: 14.APR.2023 04:05:14
Sporton International Inc. (Kunshan) Page Number : A46 of A97

TEL : +86-512-57900158
FCC ID: IHDT56AL8



seammonas. FCC RF Test Report

Report No. : FR340401C

11AX20MIMO_Ant4_2412

Spectrum

(®)

Ref Level 30,00 dém
= Att 30 dB

Offset 12.45 dB & RBW 100 kHz
SWT 1.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk View

20 dBém

M1[1]

8.69 dBm)
2.4069910 GHz

10 dBm:

ol

A A
0dem

prh e,

oy

et

-10 dBm: f

-20 dBm:

oA

Wy
Wayp

-40 dBm

-50 dBm

-60 dBm:

691 pts

CF 2.412 GHz

L

Date: 14.APR.2023 04:07:29

Span 28.14 MHz
e
ARREREED e

11AX20MIMO_Ant6_2412

Spectrum

(=)

Ref Level 30,00 dém Offset 12.40 dB & RBW 100 kHz
= Att 30 de SWT 1.1 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dém

M1[1]

9.03 dBm)
2.4145190 GHz

10dem

.

Mol

0 dBm -

T ¢

S fl,

ks,

-10 dBm

-20 dBm
1

 idane”

-40 dBm

-
iy

-50 dBm

-60 dBm:

CF 2.412 GHz 691 pts

L

Date: 14.APR.2023

Span 28.08 MHz
_—
QnRi e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A47 of A97



seammonas. FCC RF Test Report

Report No

11AX20MIMO_Ant4_2437

Spectrum

(®)

Ref Level 30,00 dém Offset 12.27 dB & RBW 100 kH
| Att 30 d& SWT 1.1 ms & VBW 300 kH

Iz
z _Mode Sweep

@ 1Pk View

20 dBém

M1[1] 8.67 dBm
2.4394690 GHz,

10 dBm:

Aol

Mg tafybany
0dem r

LR W IYAPSIN 1| S

-10 dBm +

-20 dBm: T

AN
-30 dem

I ‘\r‘m\

-40 dBm

-50 dBm

-60 dBm:

CF 2.437 GHz

691 pts

L L

Date: 14.APR.2023 04:12:11

Span 28.44 MHz
_—
J QnRi e

11AX20MIMO_Ant6_2437

Spectrum

(=)

Ref Level 30,00 dém Offset 12.24 dB & RBW 100 kHz
= Att 30 de SWT 1.1 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dém

M1[1] 8.09 dBm
2.4444910 GHZ

10dem

M1

0 dBm:

w—nw’.ﬁ.-\;{u,\}unﬂnﬂf«.fnw M\u\w‘w,\ r)‘\«m'\nw{' f‘de‘mﬁ wf“\_,..ﬁ»\w "

-10 dBm ff‘

-20 dBm L

k!
-30 dBm

WA

-40 dBm

-50 dBm

-60 dBm:

CF 2.437 GHz 691 pts

L L

Date: 14.APR.2023 04:13:44

Span 28.44 MHz
_—
) W e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A48 of A97

. » FR340401C



seammonas. FCC RF Test Report Report No. : FR340401C

11AX20MIMO_Ant4_2462
Spectrum [@

Ref Level 30,00 dém Offset 12.36 dB & RBW 100 kHz

| Att 30 d& SWT 1.1 ms & VBW 300 kHz Mode Sweep
@ 1Pk Yiew

Mi[1] 8.40 dBm)

2.4582610 GHz
20 dBém
10 dBm Ml
)
o -l MN’IMIL‘\J ETPTIO PRSI PN 7 gl s

0 dem

\
-10 dBm { \\
20 dem ”(H

N
Ak i,
=30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2.462 GHz 691 pts Span 27.78 MHz
e SR ZTTO I )
il T
L L J [ | CEEREREE ™ ]
Date: 14.APR.2023 05:18:09

11AX20MIMO_Ant6_2462
Spectrum [%]

Ref Level 30,00 dém Offset 12.33 dB & RBW 100 kHz
= Att 30 de SWT 1.1 ms @ VBW 300 kHz  Mode Sweep
® 1Pk View

M1[1] 8.75 dBm

2.4557290 GHz
20 dém

10dem

M1
i \L“MIUWIWL”WH Mo et JLL\..W PN PN

0 dBm:

-10 dBm (J \

20 dem ,ﬁJ \ -
e 3y
-30 dem

AL,

-40 dBm

-50 dBm

-60 dBm:

CF 2.462 GHz 691 pts Span 28.14 MHz
- ——
L I J [ CEEEERE ]

Date: 14.APR.2023 05:20:05

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A49 of A97



seammonas. FCC RF Test Report

Report No. : FR340401C

11AX40MIMO_Ant4_2422

Spectrum

(®)

| Att 30 d& SWT

Ref Level 30,00 dém Offset 12.34 dB & RBW 100 kHz

1ms @ VBW 200 kHz Mode Sweep

@ 1Pk View

20 dBém

M1[1] 6.46 dBm
2.4195360 GHz,

10 dBm:

0 dem =

PRI S T A

st N oA

-10 dBm: j

-20 dBm -

e

L‘Jun o gy

sl LI

-40 dBm

-50 dBm

-60 dBm:

CF 2.422 GHz

691 pts

Span 56.76 MHz
_—

L

Date: 14.APR.2023 05:24:38

] G

11AX40MIMO_Ant6_2422

Spectrum

(=)

= Att 30 de SWT

Ref Level 30,00 dém Offset 12.29 dB & RBW 100 kHz

1.1 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dém

M1[1] 7.02 dBm
2.4169610 GHZ

10dem

0 dBm: Pl

1LJ.| e v

nq--wfwl.«’tln.ﬂm-h\, NAJJ\LW\J_‘_M ey k”k

-10 dém f

-20 dBm

bt

gl b

-40 dBm

-50 dBm

-60 dBm:

CF 2.422 GHz

691 pts

L

Date: 14.APR.2023 05:26:31

Span 56.16 MHz
e
) W e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A50 of A97



seammonas. FCC RF Test Report

Report No. : FR340401C

11AX40MIMO_Ant4_2437

Spectrum

Ref Level 30,00 dém

(®)

lo Att 30 dB
@ 1Pk View

Offset 12.27 d8 & RBW 100 kHz

SWT

1ms @ VBW 200 kHz Mode Sweep

20 dBém

M1[1]

5.99 dBm)
2.4420320 GHz

10 dBm:

L
0 dem e

Myn) el

uJ\'V‘\JJL uu)u’lm\ wwL,I\JA.w

-10 dBm: ‘

-20 dBm: r

-40 dBm

i |

-50 dBm

-60 dBm:

CF 2.437 GHz

691 pts

L

Date: 14.APR.2023

Span 57.0 MHz
_— e
J [ EEEEER ]

11AX40MIMO_Ant6_2437

Spectrum

(=)

= Att
® 1Pk View

30 dB

Ref Level 30,00 dém Offset 12.24 dB & RBW 100 kHz
SWT

1ms @ VBW 300 kHz Mode Sweep

20 dém

M1[1]

6.38 dBm)
2.4520130 GHz

10dem

0 dem s

i

L R s R

-10 dBm [

-20 dBm /

-40 dBm

-50 dBm

-60 dBm:

CF 2.437 GHz

691 pts

L

Date: 14.APR.2023 05:34:34

Span 57.0 MHz
_— e
T

J QnRi e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A51 of A97



seammonas. FCC RF Test Report Report No. : FR340401C

11AX40MIMO_Ant4_2452
Spectrum [@

Ref Level 30,00 dém Offset 12.46 dB & RBW 100 kHz

| Att 30 d& SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk Yiew
Mi[1] 6.40 dBm
2.4570000 GHz
20 dBém
10 dBm: E
0de per e it e W'““*’I‘ Pt o ALy A
m !
| l
-10 dBm: | k
-20 dBm- j’rf
ety lig_,
nie
-40 dBm
-50 dBm:
-60 dBm-
CF 2.452 GHz 691 pts SEﬂn 56.64 MHz
L il J [ CEEEERE ]
Date: 14.APR.2023 05:36:50
11AX40MIMO_Ant6_2452
Spectrum T
Ref Level 30,00 dém Offset 12 44 dB & RBW 100 kHz
= Att 30 de SWT 1.1 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 6.85 dBm
2.4495070 GHz
20 dem
10 dém E:
o o bl b onsh i J'Juiln,'{f‘ o Y. e, il orh I,
| \
-10 dBm f( \
20 dBm \,H H
J I
" L) I
30 dBy L
plnky
-40 dBm
-50 dBm:
-60 dBm-
CF 2.452 GHz 691 pts SEﬂn 55.56 MHz
L J{ J [ CEEERRE ]
Date: 14.APR.2023 05:38:44
Sporton International Inc. (Kunshan) Page Number : A52 of A97

TEL : +86-512-57900158
FCC ID: IHDT56AL8



saranias. FCC RF Test Report Report No. : FR340401C

Band edge measurements

Test Result
Anten | ChNa | Freq(M RefLevel Result Limit :
TestMode Verdict
na me Hz) [dBm/100KHZ] [dBm/100KHZz] | [dBm/100KHZz]
Ant4 Low 2412 13.28 -38.82 <-6.72 PASS
Ant6 Low 2412 12.98 -38.19 <-7.02 PASS
11B-CDD
Ant4 High 2462 12.69 -42.46 <-7.31 PASS
Ant6 High 2462 12.51 -43.58 <-7.49 PASS
Ant4 Low 2412 9.39 -25.5 <-10.61 PASS
Ant6 Low 2412 9.19 -27.54 <-10.81 PASS
11G-CDD
Ant4 High 2462 9.19 -36.44 <-10.81 PASS
Ant6 High 2462 9.07 -37.15 <-10.93 PASS
Ant4 Low 2412 8.69 -25.59 <-11.31 PASS
11AX20 Ant6 Low 2412 9.03 -26.93 <-10.97 PASS
MIMO Ant4 High 2462 8.40 -33.41 <-11.6 PASS
Ant6 High 2462 8.75 -32.94 <-11.25 PASS
Ant4 Low 2422 6.46 -28.07 <-13.54 PASS
11AX40 Ant6 Low 2422 7.02 -25.13 <-12.98 PASS
MIMO Ant4 High 2452 6.40 -28.54 <-13.6 PASS
Ant6 High 2452 6.85 -29.62 <-13.15 PASS
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Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4835 GHz -34.98 dBm
M3 1 2.5 GHz -46.70 dBm
M4 1 2.4839038 GHz -33.41 dém
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Dats: 14.APR 05:18:30
11AX20MIMO_Ant6_High_2462
Spectrum T
Ref Level 30,00 dém Offset 12.33 dB & RBW 100 kHz
lo At 30 dB SWT 8ms @ VBW 300 kHz _Mode Sweep
® 1Pk View
M2[1] -34.92 dBm)
2.4835000 GHz,
2048 Ma[1] 45.96 dBm
2.5000000 GHZ,
10 dBm
0 dBm l
=10 dBm=—tp; .13 250 dam ‘
-20 dBm \
40 dem M, -
M.. ke bl FYRTOVR AT RO | I PRTRIY
50 dem - - —
-60 dBm:
Start 2.44 GHz 8001 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4835 GHz -34.92 dBm
M3 1 2.5 GHz -45.96 dBm
M4 1 2.483615 GHz -32.94 dém
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11AX40MIMO_Ant4_Low_2422
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Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4 GHz -29.84 dBm
M3 1 2.39 GHz -36.62 dBm
M4 1 2.3974838 GHz -28.07 dém
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M2 1 2.4 GHz -29.45 dBm
M3 1 2.39 GHz -31.83 dBm
M4 1 2,3985562 GHz -25.13 dém
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11AX40MIMO_Ant4_High_2452
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Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4835 GHz -33.09 dém
M3 1 2.5 GHz -45.31 dBm
M4 1 2.4844813 GHz -28.54 dém
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Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M2 1 2.4835 GHz -33.82 dBm
M3 1 2.5 GHz -46.70 dBm
M4 1 2.4853888 GHz -29.62 dém
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Conducted Spurious Emission

TEL : +86-512-57900158
FCC ID: IHDT56AL8

Test Result
FreqRange RefLevel Result Limit :
TestMode Antenna | Freq(MHz) Verdict
[Mhz] [dBm/100KHZz] | [dBm/100KHz] | [dBm/100KHZ]
30~1000 13.28 -55.11 <-6.72 PASS
Ant4 2412
1000~26500 13.28 -45.86 <-6.72 PASS
30~1000 12.98 -54.82 <-7.02 PASS
Ant6 2412
1000~26500 12.98 -46.34 <-7.02 PASS
30~1000 12.88 -54.62 <-7.12 PASS
Ant4 2437
1000~26500 12.88 -46.35 <-7.12 PASS
11B-CDD
30~1000 12.27 -55.42 <-7.73 PASS
Ant6 2437
1000~26500 12.27 -46.75 <-7.73 PASS
30~1000 12.69 -55.11 <-7.31 PASS
Ant4 2462
1000~26500 12.69 -46 <-7.31 PASS
30~1000 12.51 -54.66 <-7.49 PASS
Ant6 2462
1000~26500 12.51 -46.69 <-7.49 PASS
30~1000 9.39 -55.21 <-10.61 PASS
Ant4 2412
1000~26500 9.39 -46.8 <-10.61 PASS
30~1000 9.19 -54.83 <-10.81 PASS
Ant6 2412
1000~26500 9.19 -46.54 <-10.81 PASS
30~1000 8.97 -55.04 <-11.03 PASS
Ant4 2437
1000~26500 8.97 -46.11 <-11.03 PASS
11G-CDD
30~1000 8.85 -55.01 <-11.15 PASS
Ant6 2437
1000~26500 8.85 -45.4 <-11.15 PASS
30~1000 9.19 -54.92 <-10.81 PASS
Ant4 2462
1000~26500 9.19 -46.99 <-10.81 PASS
30~1000 9.07 -55.12 <-10.93 PASS
Ant6 2462
1000~26500 9.07 -45.8 <-10.93 PASS
30~1000 8.69 -54.55 <-11.31 PASS
Ant4 2412
1000~26500 8.69 -46.17 <-11.31 PASS
30~1000 9.03 -54.74 <-10.97 PASS
Ant6 2412
1000~26500 9.03 -46.62 <-10.97 PASS
30~1000 8.67 -55.73 <-11.33 PASS
Ant4 2437
11AX20MIMO 1000~26500 8.67 -46.5 <-11.33 PASS
30~1000 8.09 -54.23 <-11.91 PASS
Ant6 2437
1000~26500 8.09 -45.16 <-11.91 PASS
30~1000 8.40 -55.86 <-11.6 PASS
Ant4 2462
1000~26500 8.40 -46.2 <-11.6 PASS
Ant6 2462 30~1000 8.75 -54.3 <-11.25 PASS
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saranias. FCC RF Test Report Report No. : FR340401C

1000~26500 8.75 -46.7 <-11.25 PASS
30~1000 6.46 -54.51 <-13.54 PASS

Ant4 2422
1000~26500 6.46 -46.61 <-13.54 PASS
30~1000 7.02 -54.99 <-12.98 PASS

Ant6 2422
1000~26500 7.02 -46.8 <-12.98 PASS
30~1000 5.99 -55.13 <-14.01 PASS

Ant4 2437
1000~26500 5.99 -46.09 <-14.01 PASS

11AX40MIMO

30~1000 6.38 -55.47 <-13.62 PASS

Ant6 2437
1000~26500 6.38 -47.07 <-13.62 PASS
30~1000 6.40 -54.98 <-13.6 PASS

Ant4 2452
1000~26500 6.40 -46 <-13.6 PASS
30~1000 6.85 -53.88 <-13.15 PASS

Ant6 2452
1000~26500 6.85 -46.81 <-13.15 PASS
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Test Graphs
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11B-CDD_Ant4_2437_30~1000
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11B-CDD_Ant6_2437_30~1000
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11G-CDD_Ant4_2412_30~1000
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11G-CDD_Ant6_2412_30~1000
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11G-CDD_Ant6_2437_30~1000
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Maximum power spectral density for 11ax Partial RU

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result imit Verdict
[dBm/3kHz] [dBm/3kHz]

26Tone RUO -8.45 <8.00 PASS

Ant4 2412 52Tone RU37 -8.02 <8.00 PASS

106Tone RUS53 -8.55 <8.00 PASS

26Tone RUO -8.59 <8.00 PASS

Ant6 2412 52Tone RU37 -9.01 <8.00 PASS

106Tone | RU53 -8.7 <8.00 PASS

26Tone RUO -5.51 <8.00 PASS

total 2412 52Tone RU37 -5.48 <8.00 PASS

106Tone | RU53 -5.61 <8.00 PASS

26Tone RUO -8.55 <8.00 PASS

Ant4 2437 52Tone RU37 -8.05 <8.00 PASS

106Tone | RU53 -8.3 <8.00 PASS

26Tone RUO -8.98 <8.00 PASS

11AX20MIMO Ant6 2437 52Tone RU37 -9.53 <8.00 PASS
106Tone | RU53 -9.23 <8.00 PASS

26Tone RUO -5.75 <8.00 PASS

total 2437 52Tone RU37 -5.72 <8.00 PASS

106Tone RUS53 -5.73 <8.00 PASS

26Tone RUS8 -8.95 <8.00 PASS

Ant4 2462 52Tone RU40 -7.69 <8.00 PASS

106Tone RU54 -8.55 <8.00 PASS

26Tone RUS8 -7.95 <8.00 PASS

Ant6 2462 52Tone RU40 -8.39 <8.00 PASS

106Tone | RU54 -8.28 <8.00 PASS

26Tone RU8 -5.41 <8.00 PASS

total 2462 52Tone RU40 -5.02 <8.00 PASS

106Tone | RU54 -5.40 <8.00 PASS
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
70.0
600 | 15C RS§247-QP
S
50.0 | 15C RSS247-AVG
40.0
I 7 911
30.0
1R
20.0 ar
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz dBuV dB dBuV dBuV dB dB
1% 0.192 49.85 -14.28 £3.93 39.20 0.03 10.42 QP
2 0.192 30.65 -23.28 53.93 20.20 0.03 10.42 Average
3 0.377 32.83 -25.51 58.34 22,50 0.02 10.31 QF
4 0.377 17.83 -30.51 48.34 T7.50 0.02 10.31 Average
5 0.433 31.46 -25.74 57.20 21.19 0.00 10.27 QP
8 0.433 16.46 -30.74 47.20 6.19 0.00 10.27 Average
7 7.268 31.66 —28.34 60.00 21.49 -0.14 10.31 gP
8 7.268 23.76 —26.24 50.00 13.59 —0.14 10.31 Average
9 12.384 33.33 -26.67 60.00 22.50 -0.1§ 11.02Z QF
10 12.384 25.43 -24.57 50.00 14.60 -0.1§8 11.02 Average
11 13.337 32.11 -27.89 60.00 21.21 -0.20 11.10 QF
12 13.337 26.11 -23.89 50.00 15.21 -0.20 11.10 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
70.0
50.0 | 15C RS§247-QP
S
50.0 | 15C RSS247-AVG
400 i TH
i , 1P
i 1
30.0 1
20.0 ; :
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1%  0.187 50.57 -13.58 64.15 40.10 0.05 10.42 QP
2 0.187 31.07 -23.08 54.15 20.60 0.05 10.42 Average
3 0.199 47.07 -16.60 63.67 36.60 0.05 10.42 QF
4 0.199 28.67 -25.00 53.67 18.20 0.05 10.42 Average
5 0.350 35.06 -23.90 58.96 24.80 -0.06 10.32 QP
8 0.350 18.46 -30.50 48.96 8.20 -0.06 10.32 Average
7 0.505 31.63 -24.37 56.00 21.50 -0.08 10.21 QP
8 0.505 18.33 -27.67 46.00 8.20 -0.08 10.21 Average
9 11.257 40.28 -16.72 60.00 29.61 -0.18 10.86 QF
10 11.257 34.38 -15.62 50.00 23.71 -0.19 10.86 Average
11 12.384 38.34 -21.66 60.00 27.50 -0.18 11.0Z QF
12 12.384 32.14 -17.86 50.00 21.30 -0.18 11.0Z Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41~42 %
Test Engineer : Jiankang jiang
Temperature : 22~23°TC
Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate

Mode 1 2400-2483.5 CDD 4+6 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 CDD 4+6 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 CDD 4+6 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 CDD 4+6 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 CDD 4+6 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 CDD 4+6 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 CDD 4+6 802.11ax HE20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 CDD 4+6 802.11ax HE20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 CDD 4+6 802.11ax HE20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 CDD 4+6 802.11ax HE20 01 2412 MCSO @ RU26/0 -
Mode 11 2400-2483.5 CDD 4+6 802.11ax HE20 01 2412 MCSO0 RU52/37 -
Mode 12 2400-2483.5 CDD 4+6 802.11ax HE20 01 2412 MCSO0 RU106/53 -
Mode 13 2400-2483.5 CDD 4+6 802.11ax HE20 11 2462 MCSO0 RU26/8 -
Mode 14 2400-2483.5 CDD 4+6 802.11ax HE20 11 2462 MCSO0 RU52/40 -
Mode 15 2400-2483.5 CDD 4+6 802.11ax HE20 11 2462 MCSO0 RU106/54 -
Mode 16 2400-2483.5 CDD 4+6 802.11ax HE40 03 2422 MCSO0 - -
Mode 17 2400-2483.5 CDD 4+6 802.11ax HE40 06 2437 MCSO0 - -
Mode 18 2400-2483.5 CDD 4+6 802.11ax HE40 09 2452 MCSO0 - -
Mode 19 2400-2483.5 CDD 4+6 802.11ax HE40 09 2452 MCSO0 LF

Sporton International Inc. (Kunshan) Page Number . C1 of C52

TEL : +86-512-57900158
FCC ID: IHDT56ALS8




seamranas. FCC RF Test Report

Report No. : FR340401C

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz)  (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01 | 2389.95 43.89 54.00 -10.11 AVERAGE Pass Band Edge
' 802.11b 01 @ 4824.00 42.34 74.00 -31.66 \Y PEAK Pass Harmonic
802.11b 06 - - - - - - - Band Edge
2 802.11b 06 | 7311.00 43.64 74.00 -30.36 H PEAK Pass Harmonic
802.11b 11 | 2487.16 44.68 54.00 -9.32 H | AVERAGE Pass Band Edge
: 802.11b 11 | 7386.00 44.22 74.00 -29.78 H PEAK Pass Harmonic
802.11g 01 | 2389.95 47.11 54.00 -6.89 H | AVERAGE Pass Band Edge
¢ 802.11g 01 | 4824.00 43.51 74.00 -30.49 \% PEAK Pass Harmonic
802.11g 06 - - - - - - - Band Edge
> 802.11g 06 | 7311.00 43.98 74.00 -30.02 \% PEAK Pass Harmonic
802.11g 11 | 2483.51 47.71 54.00 -6.29 H | AVERAGE Pass Band Edge
° 802.11g 11 | 7386.00 44.19 74.00 -29.81 H PEAK Pass Harmonic
802.11ax HE20 01 | 2389.95 47.54 54.00 -6.46 H | AVERAGE Pass Band Edge
! 802.11ax HE20 01 | 4824.00 42.31 74.00 -31.69 H PEAK Pass Harmonic
802.11ax HE20 06 - - - - - - - Band Edge
° 802.11ax HE20 06 & 7311.00 44.24 74.00 -29.76 \% PEAK Pass Harmonic
802.11ax HE20 11 | 2484.53 49.55 54.00 -4.45 H | AVERAGE Pass Band Edge
° 802.11ax HE20 11 | 7386.00 43.52 74.00 -30.48 H PEAK Pass Harmonic
802.11ax HE20 01 | 2351.34 42.76 54.00 -11.24 H  AVERAGE Pass Band Edge
10 802.11ax HE20 01 - - - - - - - Harmonic
802.11ax HE20 01  2350.95 42.66 54.00 -11.34 V | AVERAGE Pass Band Edge
H 802.11ax HE20 | 01 - - - - - - - Harmonic
802.11ax HE20 01 | 2389.95 42.99 54.00 -11.01 H  AVERAGE Pass Band Edge
e 802.11ax HE20 01 - - - - - - - Harmonic
802.11ax HE20 11 2484.50 43.21 54.00 -10.79 H AVERAGE Pass Band Edge
13 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE20 11 2485.14 43.49 54.00 -10.51 H AVERAGE Pass Band Edge
H 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE20 11 | 2483.51 43.26 54.00 -10.74 H  AVERAGE Pass Band Edge
1 802.11ax HE20 11 - - - - - - - Harmonic
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802.11ax HE40 | 03 = 2388.62 50.08 54.00 -3.92 V | AVERAGE Pass Band Edge
10 802.11ax HE40 | 03 | 4844.00 43.81 74.00 -30.19 H PEAK Pass Harmonic

802.11ax HE40 | 06 & 2389.88 45.59 54.00 -8.41 V | AVERAGE Pass Band Edge
Y 802.11ax HE40 = 06 = 7311.00 43.50 74.00 -30.50 \Y PEAK Pass Harmonic

802.11ax HE40 | 09 @ 2484.35 50.14 54.00 -3.86 H | AVERAGE Pass Band Edge
1 802.11ax HE40 | 09 = 7356.00 43.93 74.00 -30.07 H PEAK Pass Harmonic
19 802.11ax HE40 | 09 53.28 29.54 40.00 -10.46 \Y PEAK Pass LF
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 4+6
Pol. Horizontal Fundamental
Leve(dBuVim) Time: 10:5245 Leve(GBuVIm) Time: 105409
1‘M 1‘M
1138 103 1
915 95
B COPART 150 B FCCPART 5
50 50
1 WWMMWMM
o kit LT, P
Peak
128 325
163 163
2 3. 162 288, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MbWndWE B B B B B B a dy MoBWfu W B B B B B B a dy
1 3347.31 55.39 74.00 -18.61 43.23 32.55 6.54 3293 6.00 108 67 PEM 1 241200 113,00 ---eev ovmees 101,05 3214 6.63 32.81 6.00 100 67 PEAK
Leve(dBuVim) Time: 105338 Leve(GBuVIm) Time: 105449
1‘M 1‘M
1134 1134 i
915 95
N i3
50 50
FCC PART 15C (AVG) FCCPART 15C (AVG)
4“8 i ' e
Avg
128 325
163 163
2 3. 162 288, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MbWndWE B B B B B B a dy MoBWfu W B B B B B B a dy
1 1389.95 43.89 54.00 -10.11 32.03 32.12 6.60 32.86 6.80 108 67 AVERAGE 1 2412.00 109,97 ---eev oenees 98.01 3214 6.63 32.81 6.00 100 87 AVERAGE
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 4+6
Pol. Vertical Fundamental
Leve(dBuVim) Time: 11:00:48 Leve(GBuVIm) Time: 11:0242
1‘M 1‘M
1134 1134
1
915 95
f ORI 1 i FCPRT TG
50 50
1
el A sl o ) Mifen gAY
4 - I
Peak
128 325
163 163
2 3. 162 288, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MbWndWE B B B B B B a dy MoBWfu W B B B B B B a dy
1 1328.33 55.06 74.00 -18.94 43.30 32.21 6.51 32.96 6.0 308 138 PEMK 1 2412.00 103,18 ----vv -veee- 9114 3214 6.63 3281 6.00 300 138 PEAK
Leve(dBuVim) Time: 014 Leve(GBuVIm) Time: 110253
1‘M 1‘M
1134 1134
1
915 95
N i3
50 50
FCCPART 15C (AVG) FCCPART 15C (AVG)
a8 A s
Avg
128 325
163 163
2 3. 162 288, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MbWndWE B B B B B B a dy MoBWfu W B B B B B B a dy
1 1389.17 42.81 54.00 -11.19 30.94 32.13 6.60 32.86 6.80 300 135 AVERAGE 1 2412.00 108,79 ----vv -vnees 88.83 3214 6.63 32.81 6.00 300 135 AVERAGE
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Pol. Horizontal Vertical
1.,“|-ﬂﬂ|(m‘"fﬂ) Time: 11:13:18 Lot} Time: 19:17:05
909 904
751 FCC PART 16C) T FCCPART 16C)
il FCCART 5 G i FCCPART 5G]
5l 1 )\ g, W‘"“"\‘J‘\ 3 1 s . W"‘M
Peak AMWw | 4 - o o !
Avg 00 00
160 1,
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol B W B & B & o g MW B W B & & & a g
1 452400 4233 74.80 -31.67 60.52 3415 9.47 6Ll @.08 -~ --- PEAK 1452400 4234 74.80 -31.66 60.53 3415 9.47 6Ll @.00 -~ --- PEAC
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Pol. Horizontal Vertical
mLeveI(dBqu] . Level (dBuVim)
1050 105,
909 90
751 FCCPART15C] 1 FCCPART15C]
0 FOCPARTTRCIAG) g FCPARTTRCE)
15 . 2 h WMM 15, 1 ' Wl ol V‘v’"m‘“ “/N
Peak ot ey * — WMMW et i
g Bl
Avg
150 1,
3000 6000, 9000, 12000, 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW e & B B o g Mol AW b & B B o g
1 4574.00 42.43 74.80 -31.57 60.63 34.05 9.50 6L77 0.00 - --- PEAK 1 4574.00 4232 74.80 -31.63 6.5 34.85 9.52 6L77 8.00 - --- PEAK
1 73108 43.64 74.00 -30.36 56.19 35.82 1L.69 62.86 .80 ---  --- PEAK 1 73108 43.34 74.00 -36.66 57.89 35.82 1L.69 62.86 .80 ---  --- PEAC
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Report No. : FR340401C

Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 4+6
Pol. Horizontal Fundamental
Leve(dBuVim) Time: 11:44:44 Leve(GBuVIm) Time: 11:43:30
1‘M 1‘M
8 103 *
95 95
B I FOCPART5C B FCCPART 5
6.0 5
“\MWM |
b R, ot hrtestison bbbl
48 448
Peak
15 35
163 163
22 I Um2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modinds B B & & B B a kg Modondie B B dhm & B B o g
1 45499 56.73 74.00 -17.27 4430 3212 673 3262 6.8 132 268 PEAK 1 2462.00 112,89 --vnev oveeee 108,37 3250 6.78 32.68 6.00 132 268 PEAK
Leve(dBuVim) Time: 1145:20 Leve(GBuVIm) Time: 114413
1‘M 1‘M
1138 1138 1
95 95
83 83
6.0 5
FCC PART 15C AVG) FCC PART15C (AVG)
48 1 448
Avg
15 35
163 163
22 I Um2 24348 U924 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modinds B B & & B B a kg Modondie B B dhm & B B o g
1 487.16 44.68 54.00 -9.30 32.26 32.30 6.74 32.62 6.0 13 268 AVERAGE 1 2460.00 109.72 ---eev wvnees 97.20 3250 6.78 32.68 6.00 132 268 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8
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seamranas. FCC RF Test Report

Report No. : FR340401C

3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 4+6
Pol. Vertical Fundamental
Leve(dBuVim) Time: 1£:5306 Leve(GBuVIm) Time: 1£:5154
1‘M 1‘M
1134 1134 1
915 95
f ORI 1 i FCPRT TG
50 50
1
" I e b " okl g
44 48
Peak
128 325
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MbWndWE B B B B B B a dy MoBWfu W B B B B B B a dy
1 483.60 55.74 74.00 -18.26 43.31 3233 673 3263 6.0 326 129 PEMK 1 2460.00 109,25 ---sev =vnees 96.73 3250 6.78 32.68 6.00 326 129 PEAK
Leve(dBuVim) Time: 1£:5348 Leve(GBuVIm) Time: 1£:5236
1‘M 1‘M
1134 1134
1
95 95
N i3
50 50
FCCPART 15C (AVG) FCCPART 15C (AVG)
44 1 48
Avg
128 325
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MbWndWE B B B B B B a dy MoBWfu W B B B B B B a dy
1 48351 43.59 54.00 -10.41 3116 32.33 673 32.63 6.0 326 129 AVERAGE 1 2460.00 102,04 ---eev -vneee 89.52 3250 6.78 32.68 6.00 326 129 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
L,,““Ltwﬂl(llm‘ﬂrn) . Level (dBuVim)
1050 105,
900 900
751 FCCPART15C] 1 FCCPART15C]
il FCCPARTECAT i FCCPARTEC AT
. /- el NN 5 (I— S e
Peak [——" |t WMW"'\‘WM o
g Bl
Avg
150 15,
3000 6000. 000, 12000. 15000, 18000 3000 fi000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Mrdunddn & BN Bh & B B o i
1 492400 4134 74.80 -32.16 6.6l 34.00 9.57 6L74 8.00 - --- PEAK 1492400 4012 74.80 -31.88 60.29 34.80 9.57 6L74 8.00 - --- PEAK
1 T36.08 4420 7480 -19.78 55.59 35.97 IL72 62.86 .80 ---  --- PEAK 1 73608 42.63 74.80 -3L37 57.88 35.97 IL72 62.86 .80 ---  --- PEAC
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